SEW |

Sony Electronics (Wuxi) Co., Ltd.

No.27, Changjiang Road, New Djstrict, Wuxi, Jiangsu Province, 214028 P.R.C.
Phone: 86-510-8523-9120 / Fax: 86-510-8523-8505

UF U hAZ BB
Lithium-ion rechargeable (polymer) cell or battery Certification

No: SEW-PC1609
Date: 2016.02.15

1. OEE#,Osingle cell [single cell battery
WA E M, battery(pack) (/LR composition of cell : 1P2S )

2. Y customer model name : AP16B4dJ Sony model name : LIS2217ACPC (8Y6)

3. B & 4 customer : ACER

4. EEFIET R G Test results of the UN Recommendations on the Transport of Dangerous Goods

EEEET A VRUHEESE (383 VF VAT |72 MER/ o I
NO | 7 2 MIEH test item test results & remarks
Tl | &EEL I = L —3i 32 /Altitude simulation OK

T2 | EEER, Thermal test OK

T3 | #&EEh, Vibration OK

T4 | %&# “Shock OK

T5 | 5#ME84E#& ~External short circuit OK

T6 | #22 (Impact) //Fi#E (Crush) OK

| T7 | i&JE%E.~Overcharge OK single cell {3 xt&45}
T8 | 3% =E Forced discharge OK

B EM A Tested Date : 2016/01/28~2016/02/14
M AR ER A/ Tested Date for Package : 2016/01/20~2016/01/23

5. 7E#& . rated
HH . /item KB, specification {##% /remarks
APFEE. nominal voltage 7.6V
ERG AR rated capacity 4490 mAh
7 > MFTERE(WH) 34 Wh HEM=<20Wh
/Watt-hour rating AHEHL < 100Wh
cells =20Wh
batteries <= 100Wh

FET R MG RIIEEEERBRUN Manual of Tests and Criteria 5% revised edition Amendment 2, Part 111,
sub-section 38.ANTHEVVHERR LR THB Z L 2 AV ZLET,

We, Sony Electronics (Wuxi) Co., Ltd., hereby certify that above results are confirmed in accordance with the
Manual of Tests and Criteria, of the UN Recommendations on the Transport of Dangerous Goods, 5t revised

edition Amendment 1_',V_P'al‘t IH, sub-section 38.3.

sl

WeiweiTang /Senior Matiager
Quality Assuranice Department
Sony Electronics (Wuxi) Co., Ltd
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No: SEW-PC1609
BEEME 48 1 DATE: 2016.02.15
Test Result of UN Recommendations Part 1 PAGE: 2 of 5 Page
HLFH 42 /Sony Model Name |LIS221 7AGPG(SY6)
cellf FB/Cell Model Name |US3978A4H5K wﬁE/Conﬁguratio.I 1P 25
R FT/Test Company |REHF (EH)ARAF
Heit/ Address PEIGEESGIHRERKITR2TS B3 /Tel 86-18068308951
A8 % /Test Room SEWE B M ERRE AT HAE) /Test Dates 2016.01.2872016.02.14
$I} 52 2 4 /Criterion UN Manual of Tests and Criteria Rev5, Part I, sub—section 38.3
L84 F/Test Name T1: MEMAEIKR Altitude Simulation
£= A R i~ Before R 5~ After Jﬁiﬁ:{i L gf:ff?c C —
No. Conditions Mass{g) ocv (V) Mass{g) ocVY (V) ©A%ELTF) (90%L1E) QOccurrence
1 166.342 8.648 166.343 8.645 0.00% 100.0% N
2 F@ﬂ@ﬁfiﬁfﬁu{l 166.358 8.646 166.348 8.643 0.01% 100.0% N
3 | charecd | |_186.502 8.649 166.504 8.646 0.00% 100.0% N
3 166.287 8.637 166.286 8.634 0.00% 100.0% N
5 | sosemer =7 |_166-608 8.636 166.604 8.633 0.00% 100.0% N
6 1/ 166.319 8.648 166.317 8.645 0.00% 100,0% N
7 | After 50 cycles, 166.358 8.659 166.355 8.656 0.00% 100.0% N
g | fully charged 166.356 8.645 166.353 8.641 0.00% 100.0% N
RIB4H/ Test Name T2: BERER Thermal
£ SRS I A~ Before iRE 5 After ' )ﬁ%ﬁ:{i/ ggxfﬁig —
No. Conditions Mass(g) ocV (V) Mass{(g) OG\C (V) (.1%ELF) (GOXLLE) Occurrence
1 166.343 8.645 166.324 8.548 0.00% 88.9% N
2 F@f*ﬁfﬁ ?U{I 166.348 8.643 166.341 8.536 0.01% 88.8% N
3" e |L_166.504 8.646 166.478 8.549 0.00% 98.9% N
2 166.286 8.634 166.261 8.536 0.00% 98.9% N
5 |somemersimss|_166-604 8.633 166.521 8.538 0.00% 98.9% N
6 Y 166.317 8.645 166.296 8534 0.00% 98.7% N
7 | After 50 cycles, | 166.355 8.656 166.339 8.536 0.00% 98.6% N
g | fully charged 166.353 8.641 166.336 8535 0.00% 98.8% N
RIQ4E F/Test Name T3: @3 Vibration
2o ] pure [ TEEERA R AR s | s
- ondaitions ass\g ass\g (O-I%R-F) (QU%MJ:) cecurrence
1 N 166.324 3548 166.325 8.547 0.00% 100.0% N
2 F@F”ﬁlﬁ'% 166.341 8.536 166.340 8.536 0.00% 100.0% N
3| erareed | |_166:478 8.549 166.479 8.548 0.00% 100.0% N
7 166.261 8.536 166.262 8.535 0.00% 100.0% N
5 | somfEsr s | 186-92] 8.538 166.521 8.537 0.00% 100.0% N
6 i/ 166.296 8534 166.295 8534 0.00% 100.0% N
7 | After 50 cycles, | 166.339 8.536 166.338 8535 0.00% 100.0% N
g | fully charged 166.336 8.535 166.337 8.535 0.00% 100.0% N
55/0 B :R <Rupture> B :F <Fire> FE{F:D <Disassembly> #5:V <Venting>
ceurrence BH:L <Leakage> T RHH:N <No rupture, No fire, No disassembly, No venting, No leakage>

S {R-P#r—009(5)




No: SEW-PC 1609
ERsERR 482 oare: zors0z1s
Test Result of UN Recommendations Part 2 PAGE: 3 of 5 Page
I8 FF/Test Name T4: B E 5 Shock
== iR iR 88 B~ Before kI J5 ~ After miszfs/ 35:3%?% s
Nao. GConditions Mass(g) ocv (V) Mass (g} ocv (V) CA%ELT) QO%BLE) Occurrence
i _ 166.325 8.547 166.326 8.546 0.00% 100.0% N
2 F?ﬂ@m??{l 166.340 8.536 166.341 8.536 0.00% 100.0% N
3| ey [ 166479 8.548 166.478 8.547 0.00% 100.0% N
4 166.262 8.535 166.263 8.535 0.00% 100.0% N
5 50K IEIR S 70 166.521 8.537 166.522 8.536 0.00% 100.0% N
6 H/ 166.295 8.534 166.296 8.534 0.00% 100.0% N
7 | After 50 cycles, 166.338 8.535 166.337 8.534 0.00% 100.0% N
8 fully charged 166.337 8.535 166.336 8.534 0.00% 100.0% N
H%/0 B2 :R <Rupture> #BK:F <Fire> f#{k:D <Disassembly> Hi%S:V <Venting>
ceurrence iz L <Leakage> EHRM:N <No rupture, No fire, No disassembly, No venting, No leakage>
HRI & T/ Test Name T5: SMER AR External Short Circuit
= B
&2 B ks BRRERE/ Max. WEHN |as B R A B R SR R B/ Max. T
No. Conditions Siimiach Tin;gfcrature e Occurrence [No Conditions Surface Tein;goeéature c) Occurrence
1 56.0°C N 5 58.5C N
- S0RTEH A M
7 | _BE# 56.2°C N 8 ) 57.6°C N
g | First ovele. fully 56.7°C N 7| After 50 cycles, 55.6°C N
a4 g 5540 N 8 fully charged 55.3C N
HEZ:R <Rupture> HB:HK:F <Fire> fB{%:D <Djsassembly>
HR /Occurrence EFRE:N <No rupture, No fire, No disassembly>
RIG B/ Test Name T6: {47 (impact)/HF & (crush) A%
&2 e ik A B K F B E/Max. Surface Temperature .
No. | Conditions (°c) 170°C H#RFI~ Ocourrence
1 7E <160°C N
2 50%FT <160°C N
3 F-(ﬁ;m{ <180°C N
4 o Cyee <160°C N
50% charged
5 {wide surface) <160°C N
% /Occurrence fRfk: D <Disassembly> #B:K: F <Fire> FER¥: N <No fire, No disassembly>
4 ¥/ Test Name T: A REE AR Overcharge
ﬁf gﬁﬁoﬁ IS HIN Occurrence E:Tl gﬁﬁﬁ BB HHIA~ Occurrence
1 N 5 N
7 | #E#EFEE/ N 6 50:?1’5};”% N
First cycle, fully IR/
3 ehargsil N 7 _| After 50 cycles, fully N
4 N 8 charged N
I /Occurrence [i:K: F <Fire>  fEfk: D <(Disassemblyd THHE: N (No fire, No disassembly>

* Temperature Measurement by Thermolabel

mEE-PH-050(5)




No.: SEW-PC1609
== 3 DATE: 2016.02.15
Test Result of UN Recommendations Part 3 PAGE: 4 of § Page
REER T8: WA  Forced Discharge
Es HE iR A BRI s WA R HIA
No. Conditions /Oceutrence No. Conditions /Occurrence
i N 11 N
2 N 12 N
3 N 13 N
4 N 14 N
HRFEF SORTEFIS
3 SE2 M N 15 SR N
& / First cycle, N 16 / After 50 eycles, N
fully discharged fully discharged
7 N 17 N
a N 18 N
g N 19 N
10 N 20 N

& / Occurrence

K :F <Fire> #&{k:D <Disassembly>
ERE N <No fire, No disassembly>

s R-PHE-051(1)




No SEW-PCI609
) 2 SR DALE 2016.02.15
Test Result of UN Recommendations for Package PAG€ & of & Fage
R/ INS
Test Company RERFHEZHAERLE L
hEI S TSR KIS M5/] 86-18088308951
SEWER SR :.iiff:iﬁ 2016.01.20°2016.01.23 /Tox SEW-PG1609
LIS2217ACPC(SY6) e 30 pes
US3978AHSK [T/ 1P2S Pockegs | SEW
Configuration o
Pack Group %ﬁili /Packing Group Number Il
Tik-EE/ Fill/Length(L) | 583 /Wide (W) | B &/Height (H) |# & /Gross Weight (ke)
g;’;‘g:f,;,‘;’l‘;h:"d 359 mm 267 mm 160 mm 100 ke
il 7 T&ER/Drop Test
LR L HORAD  PD-315
IEREE/ A S -
Test condition /Drop height erm = &ﬁﬁg O
3 s EZEKEIZ/ LUVBHR7EL /No Leakage, No
ﬁffﬁ&ﬁ@a):h BB QR THER flat on the bottom damege liable to affect safety during |
drop) 2H E OE TS AEZEKFEIZ/ m&L/No Leakage, No
2pn d flat on the top damege liable to affect sefety during |
4th 3E E OB TR REEZKIZ/ =LUVEETL/No Leakage, No
'/”/ b B flat on the long side damaege fiable to affect safety during |
; ‘ AEH OEFRE JE ZLUDMERGL/No Leakage, No
Sth flat on the short side damege liable to affect safety during |
3rd SEEOETFRE a—F—(8)%/ m&b/ No Leakage, No
1st on a corner _jdamege liable to affect safety during |
Xo—T — ERABLRBER TS EAERR
. 5 NEBRBUROERS, MEFROBLMIORE|
¥R/ ) -avte - ¥/ A
s ERERORLEROTLSCODTIMBLE | &H#/0K
N WA EERER/Stacking Test
AER%#/Test condition No BERSE R /Occurrence

EAERFTE{E/Weight Load

195 ke

Tm 8 - A - =75 L/No leakage, No

distortion, No deterioration

T - B IE - = #73L/No leakage, No
distortion, No deterioration

0 HRIE - T A 72 L/No leakage, No
distortion, No deterioration

R RERERLAHH-TIIAESLEL, HtRIE, @

| EXHE/ EOREUFR/LESE5LEE. RITFDHELR HIE/ QH/OK
Criterion Cf-Y, Rz OREBREFRERICTSES4 | Judgment
EANELTIEALLEL,
BayE

| TR

WeiWei Tang 7/ Senior | Manager
gglallty Agsurahce Department
ny Electronies (Wuzi) C4., Litd.

i fR-PH-022(3)
: -'-#':
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1. 2mETERERENX.” 1. 2mDrop Test Photo

YFey LA 74> B lithium—ion cell or battery

Vm— Sony model name: LIS2217ACPC(SY6)




MAHAERKEEREN .~ /Stacking Test Photo

Fr) LA EiMl ~lithium-ion cell or battery

= / Sony mode] name: LIS2217ACPC(SY8)




